

Materials Testing Institute
University of Stuttgart
P.O. Box 80 11 40 70511 Stuttgart Germany

MPA Materialprüfungsanstalt
STUTT GART Universität Stuttgart



Notified Body No. 0672

Rubner Holzbau Sud S.p.A.
Zona Industriale Isca Ficocchia
83045 Calitri (AV)
Italy

Stuttgart, 20.03.2018
901 4612 017/2.2

Report of Certification

(Second half of 2017)

On the basis of the results of the inspection report No. 901 4612 017/2.1 of 02.11.2017 of MPA University of Stuttgart, department of timber construction, it is confirmed that the system of factory production control of the factory in Calitri (AV) / Italy is for the product

Glued laminated timber of the strength classes up to GL 32

in compliance with the technical specifications of

EN 14080:2013.

Hence, the validity of the certificate of the constancy of performance No. 0672-CPR-0629 of 13.10.2016 is confirmed.

Head of the certification body

Dr. S. Aicher
Chief Akad. Director

